" MASTER ILLUSTRATED PARTS LIST

MAC 2-10
Chain Saw

Januvary 1970

- CONTENTS -
Page
) 825 Ko el Tot WSS @ T2 10 o IR i e S0 e i S B i o 2
The policy of McCulloch Corporation is one of . :
continual improvement in design, manufacturing Figure 2. Clutch Guard Assembly ....... 6
and engineering advancement wherever possible Figure 3. Fuel Tank Assembly . ........ 6
to assure still finer two-cycle power tools. .
Hence, specifications, equipment, colors, design Figure 4. Fuel Tank Assembly ......... 8
and manufacturer's suggested list prices are Figure 5. Fuel Tank Assembly . ........ 8
subject to change without notice and McCulloch ]
Corporation reserves the right to make such Figure 6. Carburetor Assembly ........ 10

changes without prior notification or obligation
to backfit or supply backfit components for units
previously shipped from the factory. Figure 8, Carburetor Assembly ........ 14

Figure 9. Powerhead Assembly ........ 16

Figure 7. Carburetor Assembly ........ 12

Figure 10. Power-Sharp System......... 18

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all MAC 2-10 chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover.
Read the information before you start to use the List.

=l McCULLOCH

wl

Copyright 1970 U.S.A. -

McCulloch Corporation P/N 8‘@




Figure 1. General



MODEL

Figure 1. General 2-10
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D E F G H |
Serial Up to | 54001 ‘to | 115001and up | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
1 110454 Nut - Hex 5/16-24 . ... R e 2 All
2 100440 WAHBHEY =B/ 187 ol vndnd widha o simia ariafa ) otbnsars : 2 All
3 Clutch Guard and Starter Assy (See Figure 2) . All
4 Bar-and Chain:Assy .« sion soan o s aie soes All
5 64330 Set - Bar plates (Accessory Item) ......... 1 All
6 102761 Serews=rHex hd 10=8dbw T /85 v aiv s o 2 All
7 100352 Washer - #10 ... coiv v o SRR L W ) e 2 All
8 61678 Plug - Nut retainer ............. e 1 All
9 101326 Nut - Hex 10-24 ...... S e e 2 All
10 101977 Serew - Fil hd 1/4-20 x 3/4 A L el e 1 AB,C
105187 Screw - Skthd 1/4-20x1-1/8 . .. ......... 1 D,E
102130 Screw -Hex hd 1/4-20x1-1/2 ........... 1 F,G,H,I
11 105043 Tipckwasherrslyd nlin, To o e s fie et iaiass 1 AB,C
100153 Lockwasher - 1/4 R e P L 1 F,GH,I
12 100004 W BERET - 1 e e, L A e T e 1 A,B,C,D,E
13 63484 Gl D e R S e e e e T 1 F,GH,I
14 67372 Kit —Frameand erip . oo v o v oo anase 1 AB,C,D,E
69054 Frame and Grip Assy . .. ......... S T 1 F,GH,
15 110350 Nut - Flexloc 5/16-24 ,........ SN 1 AB
103746 Mt Plexlor 8 /82 2a it L Salline A et 1 C,D,E,F,G,H,I
16 67148 ClulchrABsy: o sy b dali v s 4 s ann o 1 All
17 64583 Retainer ..... B R : 2 All
18 66384 V Sprlng [ 1§ T o e, B e ORI B 1o Bl T o 2 All
19 67233 apenoi-tCluteln o on S anatinion R i 2 All
20 67149 B 2 e Vel oL T s e e e e ety et L s . 1 All
21 68837 waeppings= Pawliae s s s an o 2 All
22 67112 s Rivel et i diats e . A s 2 All
23 64857 SR R R i e e A i e LR, S £ 2 All
24 65473 . . Washer - Special . ......... . R 2 All
25 65370 Kit - Sprocket and drum assy ........... 1 A,B,C,D,E,F.G
26 61692 g St e G e e B R e e e e e A it 2 AB,C,D,E,F,G
64031 Shimg vt T e e 5 o th 2 H,I
25 67644 DM AR B e A D A S Ey e e, 1 H,I
27 104519 B BATINE T Wtve sivee e P ey S T 1 H,I
110330 15T b (eIl R ol ASS RS sl 1t wsine it v Caticn 1 A,B,C,D,E,F,G
28 67646 oprocket s v Een v i R SRR R 1 H,I
29 103879 Key - Woodruff .......... el e Padr 1 All
30 62117 Cover Assy - Air cleaner ....... ; e 1 AB,C
65866 Cover Assy ~ Ailr cleaner ... . i wien o e 1 D,E
65750 Cover Assy - Aircleaner ...... oo mveas 1 F.H
66597 Cover Assy - Air cleaner ........... i ‘ 1 G,I
31 62434 . Nut - Cover . ... .. s bhay opairs leatie e Tablciat ol 1 AB,C
65813 SONUESSICOVer G S Sa SN SRR i eanen 1 D,E
65720 o IUE = COVET & sves womon s s s ‘ o 1 F.H
66290 PR s BB R T oy APl S e U o LU e 1 G,I
32 66665 Spacer =:MNubti wawm warme s san s s don S 1 G,I
33 65456 Nameplater e ot e e e Al = 1 A,B,C,D,E
67417 Nameplate vos 5 os Ten & e s b en 1 F
67425 =% ye=] o g2 U o Pl AT AT G Sl Y i (Sl s 1 G
67433 Nameplate oo dni 5n § o ves ¥ is ivilede s 1 H,I
34 62077 Filter - Air . 7 ST SRR 6 LR SN e 1 A,B,C
66774 105 ) TR D M e N oy, S R i T 1 D,E
68521 Pulter ¢ AP & s wavew sy v v s TR 1 F.H
68520 10 N STy b AR i e e AR e 250t 1 1 G,I
35 62978 Serewo=mneotaleorsar o pr s S eibietie s i 3 All

(This list continued on page 4)



MODEL

2-10 Figure 1. General (Continued)

Item Part Units Per Usable on
No. Number Description Assy Code
36 105348 Screw - Hex hd 10-24 x 1/2 ............. 1 F,G,H,I
37 69890 Lockplate .. ..... G R ek o ERE 1 F,G,H,I
38 83521 Kit - Fan housing .......... . R A e s 1 All
39 55615 . Guard - Flywheel .. .vue s v 2| wosmave e 1 All
40 68531 Fuel Cap Assy ..... P e e 1 All
41 68533 Plug oo ade e Voo WORIGER VR W GO Ve il All
42 63041 s T\ N A T e A TR M SRR L e i 1 All
43 62316 Guide R wen CORICTE S SR VT S N 1 All
44 63040 e DPTINE. o e e wsesege s s s R B 1 All
45 65671 seGasket L e S s e R ; 1 All
46 110334 Screw - Oval hd 12-24 x 1-3/4 . .... i Ak 1 A,B,C,D,E

110402 Serew - Oval hd 12-24 x 2-3/8 . ... TR 1 F,G,H,I
47 69686 Spacer - SCTEW . . v o v v v v v n s v o S 1 F,G,H,I
48 64796 Kit - Fuel tank cover . ..... .o F il 1 AB
*63656 Cover - Fueltank ..........4.. s o RS 1 C,D,E
63288 Cover - Fuel tank = s v s o seiosiam v e o 1 F,G,H,I
49 69345 Gasket - Cover . .......... B s X 1 All
50 63935 Hose Assy - Fuel ...........c.0000on. 5 1 AB
*64848 Hose Assy - Fuel . ......... e e ok s 1 C,D,E, F ,G,H,I
51 *63932 Rt ZiRe]) . b s S R B ’ 1 All
52 *¥100440 s Washer:  sia weidw R e = ey o 1 All
53 *67944 Spring - Hose stiffener .. ...... et o o LI 1 All
54 102433 Screw - Hex hd 10-24 x1-5/8 . ... oo v v v v n 2 AB
103355 Screw - Hexhd 10-24 xI1-T/B . vivis vieiein winieis 2 C
103124 Screw -Hex hd10-24x2 ...... 0 v v A 2 D,E
110551 Screw - Hex hd 10-24 x2-1/8 . ... ........ 2 F,H
55 100352 WASheri= %107 o viess aein it i R T R L A 2 AB
64856 Washer - #10 ........ 2 C,D,E
36388 T OCRPIAtE.. L viins sonin v armie s A e s 2 F,H
56 64856 Washer - #10 .............. i 33 2 F,H
68203 Washer - Insulating . ........c0.... oot 2 All
57 62327A Sleeve - Insulating ..... R AL Sl T 2 AB,C
65726 Sleeve - Insulating ........ S e T ) 2 D,E,F,H
58 Carburetor Assy (See Figure6) ........... AB,C
Carburetor Assy (See Figure7) ....... 1 D,E,F,H
59 65672 Gasket - Carburetor ........ il oo 1 A,B,C,D,E,F,H
60 65821 Spacer - Carburetor ......... A 1 D,E
67380 Spacer - Carburetor ....... T e R 1 F,H
61 65672 Gasket - Spacer . ... eecaenn T 1 D,E
67235 Gasket - Spacer ...... e . S 1 F,H
62 62066A Rod = Primer . o Jii e s s s win eiteiie Sxi p2etie 1 A,B,C
65758 Rod—:Brimer .. o imh Sah o s v . q . 1 D,E,F,H
63 110551 Screw - Hex hd 10- 24 X 2 [ G e R R 2 G,I
64 66681 Bracket ASSY vuv o somie simn o o e 14 S e 1 G,I
65 67062 Seal =-Air cleaner .« v ovis e v awe W 1
66 Carburetor Assy (See Figure 8) .......... G,I
67 68132 Gasket - Carburetor ......... P 1 G,I
68 66678 Spacer - Carburetor ............ Send R 1 G,I
69 68131 Gasket - Spacer ........ e S LE Sorl 1 Al 1 G,I
70 110553 Screw - Hex hd 10-24 x 1- 3/8 ............ 2 G,I
71 68582 LOBEDIALE oy v xosos ore Lo mRemis el e Al f 1 G,I
2 100003 Washer -#10 .......... Sk w e s g 2 G,I
73 66189 BlEEVE || siaies e 5 amue svets sien e eonien i @ i 2 G,I
74 102760 Screw -Hexhd10-24 x1 ........... i 1 AB
102290 Screw - Hex hd 10-24 x 1-1/8.. ... ... i 1 c,D,E
110516 Screw - Hex hd 10-24 x 1-1/8 . ........... 1 F,G,H,I
75 100352 Washer w100 s o b ves viamaa awm e ST 1 AB
64856 WaSHEr = FE00 ©ni o st s v gusin shiepa sieiis s pis 1 e B
63475 Liockplate ' o, ol % vak W 6 i S ke ey 1 E,F,G,H,I
76 68203 Washer = Insulating: s dveh o s vps st by 1 A,B,C,D,E
64856 Washegr - #10 ...... R Sl S ) v o PR 05 1 ¥F,G,H,I

*Included with Fuel Tank Kit, P/N 64796

(This list continued on page 5)




Figure 1. General (Continued)

MODEL

2-10

Item Part Units Per Usable on
No. Number Description Assy Code
7 110353 Screw - Oval hd 10-24 x 3/8 .......... . 1 All
78 Fuel Tank Assy (See Figure 3) ...... e AB,C,D,E

Fuel Tank Assy (See Figure 4) ........... F.H
Fuel Tank Assy (See Figure 5) G e g b i G,I

79 68130 Gasket - Fuel tank . . .......... A o LA 1 All

80 616808 Insnlators<:Puelidanle wam « va annan i an s 1 A
63396 Insulator:~Fueltanls: e v v wl e i 1 B,C.D;:E
66659 Insulator - Fueltank ........ B Tl ] 1 F,G,H,I

81 68130 Gasket - Insulator .c . s cadsies v s ey 1 All

82 102289 Screw -Hex hd10-24 x3/4 . .. . v v v e v oo . 1 All

83 100352 Washers=a 10 L v o i slerin mumse AR 1 A,B,C,D,E
69890 Liockplate « crewn vy o aad wen s RO 54 T L 1 F,GH,I

84 69838 Brace -Handle .......... s e T s B o 1 All

85 110506 Screw - Hex hd 10-24 x 5/8 A e R 1 All

86 67022 T.oekplate: | e aimn v o vrehe wamin ' st e : 1 All

87 68149 Gasket - Spark arrester ......... e 1 All

88 110341 Screw - Hex hd 10-24 x 1/2 TR AT T SN 1 All

89 68194 Spark Arrester Assy ....... e e AR 1 A,B,C,D,E
68191 Spark Arrester Assy ........... e 1 F,G,H,I

90 102290 . Screw .- Hex hd 10-24 x 1-1/8. vicv viere v 2 All

91 110264 . Wasgher - #10 ........ R E LS e T 2 All

92 62380 . CovervAssy s i waaaEd al PR C 1 All

93 623798 e Batflest il e s e e e 1 All

94 83105 . Body and Duct Assy ..... e 1 A,B,C,D,E
83106 . Body and-Duct ASsy swov v v e ARG 1 F,GH,I

a5 68187 . Screw - Special ..... RATEED S v Sy 1 All

96 62085A Insulator:~Shround: i sw e o e mns i . ot 2 All

97 67377 ] o] B B S e el T e e D 1 All

98 Powerhead Assy (See Figure 9) ....... 1 All

99 Power -Sharp System (See Figure 10} et s 1 H,I

SERVICE SPECIFICATIONS

Spark Plug Gap =--=======-=—=-c---c-————s—amena- 0.025 in.
Lamination Gap ---------============---- 0.010 to 0.015 in.
Breaker Point Gap -------====-=--—---oooocoooon 0.018 in.
Torque Values
Flywheel Nut -----=---=ccm-mmm- 240 to 300 inch-pounds.
Clutch Nut--=--===mmmmmmm—m e 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.




MODEL
2-10

Figure 2. Clutch Guard Assembly

Figure 3. Fuel Tank Assembly



Figure 2. Clutch and Starter Assemblies

MODEL

2-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D E F G H |
Serial Up to . |[54001 to | 115001and up | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11=
67206 Clutch i GUard ARy, ot e sns e misrin-esaieins sttt 1 All
1 102144 < Serew - Bar adjusting. ., ; oo o pon o v ooaon 1 All
2 102067 U Hex el 024 s T e R 1 All
3 110387 sowashers=MWave: L 2w Gy st 1 All
4 61705 soNut = Bar adjusting |- s o s i ey i e 2 1 All
5 101174 EREN] r et el AR e S . 1 All
6 67205 s Ratatnert S Bhields o vivn pares vl ety s 1 All
7 63985 Ao 1 YR R )6 021 e S R W S S e Aot Gk 1 All
8 63986 oo washersseThrust e & some soe s el ctepiey 1 All
9 68695 PV B o1 0 RN o e o = e e T e 1 All
10 110470 o RVt = SEArtETIODE. (s o suris smels e’ vhare (eadls 1 All
11 62191A . Insert - Starter handle i s himen o e Men 1 All
12 62190A VY =5 (e KRBTSR0 ooy =) W Ry S SRttt Lo s, AR o 1 All
13 69964 i Ropes=:8tarter ol @ oo s sanm win e v 1 All
14 68626 Spring - Starter rewind . ... .. ... .0 1 All
15 63987 L Shirld = BEAT e T PPN v, it v s 1 All
16 61635A .. Bushing =:Nyliner: ;s o s ooun s 1 All
17 67207 Guard.- Clutch: il Ll e ) 1 All
Figure 3. Fuel Tank Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D E F G H I
Serial Up to |54001 ‘to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
1 66648 Fuel Tank ASBY .« & i sviis oos wle smaaete o 1 A,B,C,D,E
2 64872 Gript=iBandleflni i v ad el s mee e 1 AB,C,D,E
3 105673 Pin.- RoILl:3/32:% 9/16. - srave 5 svsn vostie o ivate ;! 2 A,B,C,D,E
4 66194 Button - Primer ....... SIS X e il & 1 AB,C,D,E
5 63052 Button and Rod Assy -Oiler ............. 1 AB
64871 Button and Rod Assy -Oiler ............. 1 C,D,E
6 62970C Rod = Throtble ool DiEi . e Oy . 1 AB
65816 Rod:-Fhrottle: aas wad v S S Seie e gt 1 C,D,E
T 67989 Seglit Thyottle 1O L wieon o sonis s aimanies soe i 1 A,B,C,D,E
8 110378 Pin- Roll 3/16 % 15/18+ viva s svuis 50a e T 3 1 A,B,C,D,E
g 65734 Spring:- THrOtEIE TERIEN v s suem woxisin amein s 1 A,B,C,D,E
10 67224 Trigger ='Throttle: & :ad s dan &b deuise 1 A,B,C,D,E
11 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) .. ....... 1 A,B,C,D,E
12 6297T3A Wire Assy - Stopswitch . ............... 1 A,B,C,D,E
13 62451 Contack = Switeh fuw ot h. sass s s T o T 1 A,B,C,D,E
14 62950A =i ST S e S S ISl b R e 1 A,B,C,D,E
15 62951 Button -:Bwiteh: oo s v s 4 e s 9 1 A,B,C,D,E




MODEL
2-10

Figure 4. Fuel Tank Assembly

Figure 5. Fuel Tank Assembly



Figure 4. Fuel Tank Assembly

MODEL
2-10

Item Part Units Per Usable on
No. Number Description Assy Code
1 66648 FuelPankeASEY - el o i e vums s mivss v s s o 1 ¥.H
2 64872 Grin i Hand et e e e e iy T s 1 F,H
3 105673 Pin = Roll 3/32:% 98 o n e v i e 2 F,H
4 66194 L= G ] R 0 ) g0 s AR AN ooty At . 1 F,H
5 64871 Button and Rod Assy - Oiler ........ T 1 F,H
6 67989 Seal: - THrottle PO8Y i dreime wisse ssbise sbari shnie v 1 F,H
7 110378 Pin - Roll 3/16 x 15/16 PRl PR e 1 F,H
8 65734 Spring - Throttle return TRt P e St 1 F.H
9 67224 Trigger - Throttle .. .. o Ay Ll 1 F,H
10 110537 Serew =:Filhdi8=361x/ 12 % w iy we sam s 1 F,H
11 105249 Serew - Rd:shd B-82:%03/8 s s liivastainl lens 1 F,H
12 64621 Shield = Bracket (i i v snie o smare sias rhekets 1 F.H
13 64721 Bracket - LEVELr QSSY « v v v s v v oo sn v as s 1 F.H
14 69687 Spring —AValve o re i sk Sl b s veikoe (s dinice 1 F,H
15 69811 Lever Assy - Compression release ........ 1 F.H
16 110469 Screw — Pan hd 8-32.-%5/18 54 & « souve s o s 1 F,H
17 65873 Wire Assy - Stop switch . ............ e 1 F.H
18 67209 Button - Control ¢ vuiss vy v s asin st ; 1 F.H
19 66156 Rod - Throttle ...... i i 1 FH
Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D E F G H |
Serial Up to | 54001 to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
Figure 5. Fuel Tank Assembly
Item Part Units Per Usable on
No. Number Description Assy Code
1 68683 FuelTank ARy «u il s s vieti vl o S i 1 G,I
2 64872 Grip - Handle ....... s e 1 G,I
3 105673 Pin =/ Roll:3/32:0:0/18] 5isis o fies o v i il 2 G,I
4 68517 Button -Choke uudiiiis vl i v s 6 94 1 G,I
5 101056 OIS s e e D o G s el s R . 1 G,I
6 64871 Button and Rod Assy - Oiler .......... 5 1 G,I
ki 67989 Seal - Throttlerod .......... ey S 1 G,I
8 110378 Pin - Roll 3/16 x 15/16 ...... P b RS 1 G,I
9 65734 Spring - Throttlereturn ............... 1 G,I
10 67224 Trigger - Throttle ...... s o S 1 G,I
11 110537 Serew — Fil hd B-36 % 172 cww voiii wuni v nmeis sie 1 G,I
12 105249 Screw -Rd hd 8-32x3/8 ...... AT b R 2 G,I
13 64621 Shield - Bracket i o viv ovn vidn s o SR 1 G,I
14 64721 Bracket - Lever assy . . . . ..« .. .. s el 1 G,I
15 69687 Spring:—=Valve' &.u'hiiny aas sl weis g e 1 G,I
16 69811 Lever Assy - Compression release ........ 1 G,I
17 110469 Serew o Panchd 8232 w618 i e L, 1 G,I
18 65873 Wire Assy - Stop switch  ............... 1 G,I
19 67209 124V nalo) s A 5] 1 o e U SR e o T2 : 1 G,I
20 68170 Rod/=Throttle s oo wialaam s S : 1 G,I
21 67355 Rodi-lChoke o odde, bale Gty o ssaine shagss visssiet s 1 G,I
22 68102 Extension Assy - High speed ............ 1 G,I
23 110512 srRINg - Retaining " s e e Sl i) 1 G,I
24 67363 T Spring iy I T T S R 1 G,I
25 110509 Pil=GrooVve: i & shee ssmls i aming i 1 G,I
26 68101 Extension. AZsY a:Tdle ooy oivimosl eieis wiae v iaiein s 1 G,I
27 110512 Ring:= Retaining: & oo v s i aama s 1 G,I
28 67363 SDRTANE | it eam i st oresiie ehag shs v ) 1 G,I
29 110509 PR GIOOVE  ene o e, ok i shmis AL ifii 1 G,I
30 67292 Washers o oiin oo v s o dve o AT 2 G,I
31 67271 Screw - Idle speed AR o e 1 G,I




MODEL
2-10

10

Figure 6. McCulloch Single Needle Carburetor Assembly

P

N



MODEL

Figure 6. Carburetor Assembly 2-10
Item Part Units Per Usable on
No. Number Description Assy Code

(ﬁ_'\.

MAC 2-10, 2-10A & 2-10PS Usable on Code

Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B Cc D Ei F G H |
Serial Up to | 54001 ‘to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
*66564 Carburetor Assy (McCulloch Single Needle) . . . 1 A,B,C
1 110397 . Screw - Pan hd 8-32 x 7/16 (SEMS) ...... 5 AB,C
2 65597 . Plate - Carburetor base ........ e T 1 A,B,C
3 67357 . Diaphragm Assy - Pump . .........0... 1 AB,C
4 55690B weSeal -~ Capillary: &y s e ki CEvna et 1 A,B,C
£ 63041 AN ALY T PEImMBY - i s e w B e e 1 AB,C
6 104728 i iSerew = Bindihd 6232 % 1/l vy e iBeant 1 ALB,C
7 110337 . Pin - Inlet lever . .. .. T P T s e el 1 A,B,C
8 62310 Lheveralnlet L. oLl e e e 1 A,B,C
9 62923A «Bpring - Inlet:lever owva v Sy v e e : 1 AB,C
10 63038 . Valve - Inlet needle ......... e 1 A,B,C
11 62308A s "Plunger:= - Primer oo vnis o i slisi 1 AB,C
12 11086 . Spring - Plunger. ... . i SR S S i 1 A,B,C
13 63037 . Seat - Primer valve ........... A T 1 A,B,C
14 63038 . Valve - Primerneedle ......¢vou00vs0.s 1 A,B,C
15 63039 . Spring - Needlevalve ... .....00t v 1 A,B,C
16 101056 T AR e e e N S e 1 A,B,C
17 105606 AL B R O [y e e et o e o e 1 A,B,C
18- 62971 . Screw - Long locking adjustment . . .. ..... 2 AB,C
19 104245 e Pin— R A6 R/ S S ey s e 1 A,B,C
20 62939A . Spring - Idle governor ....... o frh O T 1 A,B,C
21 103934 . Screw - Pan hd 6-32 x 1/4 (SEMS) . .. ..... 1 AB,C
22 62938 . Clip - Throttle shaft .......... Viete sieni s 1 A,B,C
23 62343A s Lever~Throttle = . ... 0. e s 1 AB,C
24 104814 . Screw - Pan hd 4-40 x 1/4 (SEMS) ....... 1 A,B,C
25 62290A « ‘Plate '=UThroftles 7. v e Vet o] ehe e at(Ea T 1 A,B,C
26 62976A . Needle - Metering ............ Ve 1 A,B,C
27 62291A . Shaft Assy - Throttle .......... T 1 A,B,C
28 62975 . Swivel -Needle ........... TR 1 A,B,C
29 630198 . Body Assy - Carburetor ........evoun 1 AB,C
30 62433B R o1t Te e of: bl o11 b= ol 0 e M 1 A,B,C
31 62295D s Oritleess Adr T b et e N 1 A,B,C
32 66569 o aorifice - Puels Gor i it sreae ey 1 A,B,C
33 62288A . . Bushing - Throttle shaft .......... A5 1 AB,C
34 62368 . . Bushing - Throttle shaft ............ 1 AB,C
35 67062 Seal - Air cleaner stud . . . ... .. ... A s 1 A,B,C

-

* Same as Carburetor Assembly, P/N 66503 (Figure 7), except
includes Stud, P/N 62433B, and Primer Rod, P/N 65851,

McCULLOCH SINGLE NEEDLE CARBURETOR ADJUSTMENT

1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.

2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise three turns.

3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw one half turn more.

4. Turn the Lo Mix needle in or out (leaner or richer) to obtain a smooth rapid acceleration. Roll the engine
right and left, bar up and bar down. Check for smooth idle in all positions and adjust Lo Mix needle as
necessary.

5. Set tension on the idle governor spring so that the engine idles smoothly in all positions and after any change
in position. If chain moves after position change, reduce tension.

6. Adjust Hi Mix screw for maximum power under load. Make sure that when trigger is released the engine
does not speed up before returning to idle, Turn screw clockwise until engine. slows down immediately after
trigger release. DO NOT TOUCH LO MIX NEEDLE. ADJUST FOR HIGH SPEED OPERATION WITH HI
MIX SCREW ONLY.

7. With throttle in wide open position adjust Hi Mix screw to set butterfly in horizontal position. Now turn
screw clockwise until butterfly just starts to close.

8. Set tension on idle governor spring to hold butterfly slightly open.

11



MODEL
2-10

12

Figure 7.

McCulloch Double Needle Carburetor Assembly



Figure 7. Carburetor Assembly

MODEL
2-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 | 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B Cc D E F G H I
Serial Up to |54001 to | 115001 and up | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
66503 Carburetor Assy (McCulloch Double Needle). . 1 D,E,F,H
1 110397 . Screw - Pan hd 8-32 x 7/16 (SEMS) ...... 5 D,E,F,H
2 65597 . Plate - Carburetor base ...... LUH E s 1 D,E,F,H
3 67357 . Diaphragm Assy - Pump ......... GRS 1 D,E,F,H
4 66796 o Beall = CapillarTy v v e Soeid s m S T p i 1 D,E,F,H
5 63041 . Valve - Primer ........ A e R 1 D,E,F,H
6 63041 cNAlve - "Primer i owan s v eaie] e s 1 D
7 106136 RSO = T 1o (R R e Sl S ARl L T LD 1 D,E,F,H
8 65868 . Bet « Ball:and:geat s sis v sl s v a 1 D,E,F,H
9 66153 v SeaE i T e o L P 1 D,E,F,H
10 61151 e Ball s s e e s ey 1 D,E,F,H
11 104728 Screw - Bind hd 6-32 x 1/4 ....... s, 1 D,E,F,H
12 110337 PRIt = Inleblever ai o adantes i Lin vk, M A 1 D,E,F,H
13 62310 soLiever ~Inlet ) ooiioni il salsiiahis A 1 D,E,F,H
14 62923 A »oopring - Inlel’ TeVer . . « v eonie aseis aon 3 1 D,E,F,H
15 63038 . Valve - Inletneedle ............ AT 1 D,E,F,H
16 65677 » Retainer -'Primer plug + i« siois vviie samai s 1 D,E,F.H
17 65617 P e P P T BT e o T ol S LT, ok 1 D,E,F,H
18 105617 O RINE S o R e e Shats 1 D,E,F,H
19 101289 Ring ~Retaining e e i Lot 1 D,E,F,H
20 65859 . Spring - Plunger ....... S P 1 D,E,F,H
21 66552 Plunger:~ Primer . oo chve s s st o 1 D,E,F,H
22 59796 Oy R A L b SR IRE Pl AR R 2 D
66551 S NOUSRANg s e R o S 1 E,F,H
23 67116 o Beal - NV PECIING G s LG e o eveie e it 1 E,F,H
24 110483 e T W S AAI SN L s e e e e S : 1 D,E,F,H
25 65445 . Needle -Mainfuel .......cc00uvevvnn ; 1 D,E,F,H
26 104001 "Q'" Ring . et e T T A SURRER e 1 D,E,F,H
27 104814 . Serew - Pan hd 4-40 x 1/4 (SEMS) ...... : 1 D,E,F,H
28 62290A so-Plate - Throtileie: o o lvie ek s T ey 1 D,E,F,H
29 104814 . Screw - Pan hd 4-40 x 1/4 (SEMS) ....... 1 D,E,F,H
30 65430 +hever ~ Throttle o e wrnl wia v dib ARy 1 D,E,F,H
31 65431 Needie o Metering 15t el it fof sanvnl simi) chaon- 1 D,E,F,H
32 62975 . Swivel - Needle ....... e e AL e et 1 D,E,F,H
33 65428 . Shaft ' Agey 2 CArbUTetol. i s was soaie: = eseie 1 D,E,FH
34 66504 . Body Assy - Carburetor...... S 1 D,E,F,H
35 65432 . . Orifice - Air ..... L et S 1 D,E,F,H
36 66569 se0rifice;s Fuel aus v win S aanGnn 1 D,E,F,H
37 59796 s v e NOTERING - 0y vt e e s et Stee 1 D,E,F,H
38 65724 o Shd = Carburetor: s voevee eieie Ht e o 1 D,E,F,H
39 62368 S Bushing i s Vi on R S evens 2 D,E,F,H
40 67062 Seal - Air cleaner stud ......... .00 1 D,E,F,H

Mc¢CULLOCH DOUBLE NEEDLE CARBURETOR ADJUSTMENT

1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.
2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open.
needle counterclockwise two and one half turns.

3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open.

the screw clockwise one half turn more.
4, Turn Hi Mix needle clockwise until resistance is felt, then turn the needle counterclockwise two full turns.
5. Turn the Lo Mix needle to obtain smooth rapid acceleration every time without faltering. Check for smooth

idle for all positions of the saw anq‘ readjust the Lo Mix needle if necessary.
6. Adjust Hi Mix needle for maximurs power under load, Turn the needle in for leaner and out for richer mix-
Do not adjust the needle for leaner mixture than necessary to obtain smooth, even running under a
cutting load.

ture.

Turn the

Turn

13



MODEL
2-10

Figure 8, McCulloch SDC-2 Carburetor Assembly

14



Figure 8. Carburetor Assembly

MODEL
2-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D F G H I
Serial Up to |54001 to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 10- 12- 10- 11-

67379 Carburetor Assy (McCulloch SDC-2) =+« .. .. 1 G,I
1 67501 . BereW - Pump iCOver: o i siiie v inas snenes iie 4 G,I
2 83760 B G oY I ST 1 o faend E e M e Sl e s 1 G,I
3 *¥67495 « Gagketi—iCover: ol vy e il e g i 1 G,I
4 *83114 . Diaphragm - Fuel pump...... S 1 G,I
5 *47690 eemeTeEsd Plate sl iy on e e i s 3 G,I
6 67487 voPlate.— Phrottle w o s Sl v an s vhesn e s 1 G,I
T 67489 T L A e T N T 1 G,I
8 67486 Shatt-Assy < Throttle - vsaos i iy ams i 1 G,I
9 67490 Plate - Choke ....... i s foe e i S SRR e P 1 G,I
10 67488 Shaft Assy:~Choke! o i s S sl @ 4 1 G,I
11 *#100302 Ball - Choke friction .......... S 1 G,I
12 *67504 Soppingi=Choloaiiain il 0 e a s R e 1 G,I
13 *67506 . Needle - Highspeed ........... Jhanters 1 G,I
14 *67505 . Needle -~ Tdle . ... ... R LT O T 1 G,I
15 *67502 S Springi= Neadle i B s S e 2 s 2 G,I
16 70798 . Screw - Diaphragm cover ....... . ¥ i 4 G,I
17 83761 S Cover D A P A B e e s vts abaitecier e 1 G,I
18 *67499 . Diaphragm —-Metering 7. o oo o s . 1 G,I
19 *67496 . iGasket - Diaphragm "o oLl i v e e s 1 G,I
20 *67500 SecreWw =il everspin o oS R iR S 1 G,I
21 *67508 « CRIni-liever: s e e A g Lo 3 1 G,I
22 *67509 seever-=Metering e L R e, 1 G,I
23 *67503 o Bpring - Liever 1 i inn i e e s 1 G,I
24 *67491 . Valve - Needle ...... R Ry LA I L T R b 1 G,I
25 67483 wBody-AssyrsCarburetor Ll L o 1 G,I
26 *71690 Plhag a3y inerssiin s s e e it 1 G,I
27 *69506 . 8 =) LT b PR o el S S i 1 G,I
28 69203 viDeat; Asayes R e BRI Ta T -1 G,I
29 69204 ALY e ek e R e s R 1 G,I
30 *67507 el o= T T Y 5 b ©rs sl el S D R 1 G,I
*67482 Gasket Set
67481 Repair Kit
*Indicates parts included in Repair Kit, P/N 67481
McCULLOCH SDC-2 CARBURETOR ADJUSTMENT
1. Carefully turn both the high speed and idle needles clockwise until resistance is felt, then turn both needles
counterclockwise one full turn.
2. With engine warmed up, adjust the idle speed screw in or out until the engine idles just below clutch engage-
ment speed.
3. Adjust the idle mixture needle in or out (leaner or richer) to obtain smooth, rapid acceleration every time
without faltering. If necessary, readjust the idle speed screw.
4. Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out

for richer mixture. Do not use any leaner setting than necessary to obtain smooth, even running when

cutting wood.

15



MODEL
2-10

Figure 9. Powerhead Assembly



MODEL

Figure 9. Powerhead Assembly 2-10
Item Part i Units Per Usable on
No. Number Description Assy Code

MAC 2-10, 2-10A & 2-10PS Usable on Code

Model 2-10 2-10 2-10 2-10 2-10 2-10A 2-10A 2-10PS 2-10PS
Letter A B C D E F G H I
Serial Up to |54001 to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers 54001 115001 Without Prefix 1- 2- 10~ 12- 10- 11=
1 101391 NUf = Hiex 8/8 224 bt o it f v meatine St 1 All
2 61737A FlywheelrAgsy o mk i ek R o 1 All
3 103879 Key - Woodriffs i v i vl i s 1 All
4 67057 Washar=—IPhruat il [ ah D el S s e aite 1 F,G,H,I
5 67056 Bealie Coveriit s v 5 nhn it s e e 1 F,G,H,I
6 67054 Washeri=Phrust . ..ol oo e e v 1 F,GH,I
T 101965 Screw - Fil hd 10- 24 x17/8 {SEMS} ........ . 2 A,B,C,D,E
110127 Screw - Hex hd 10-24 x 7/8 (SEMS) ........ 2 F,G,H,I
8 100002 Washer = #1100 oln i e BN o o 2 AB
100003 Washer - a0 oalien s Bea il it oo 2 C,D,E,F,G,H,I
9 51253 Retainer - Coil . .. .. ¢ e Smae I e 1 S 1 All
10 68164 Laminationssvt i niatrsr =t S L 1 All
11 62819 Wire Assy - Ground ........ o3 T R e o B 1 All
12 69344 Wire Assy - Primary ......... e e 1 All
13 69798 Kit ~Collarome i ¢ A R s I e 1 All
14 69966 . Wire Assy - Spark plug R e GO e e 1 All
15 67127 Sl eave i b e e o D om pnin 1 All
16 62932 v oMMt el i s A s TR G 1 All
17 62926 it BOOER e Svvime ) e s B e B i i e ted) 1 All
18 63097 sparkiPlug:s Viisn Rt N e sy A ey 1 All
19 110349 Screw - Rd hd 8-32 x 3/4 ........ R 1 All
20 62362 Cover - Breaker DOX . viaivi i s s . SlEan 1 All
21 100298 Nut = Hex 6-32" . ... ... e LR ats 1 All
22 62365 Spacer — Breaker SCreW . | . il sis et coeie 1 All
23 110346 Screw -Hex hd 6-32x3/4 ........... SR 1 All
24 100934 Screw -Rdhd8-32x3/8 .......... il e 2 All
25 105976 Washer —firte i s can st e i A D 1 All
26 105249 Screw - Rd hd 8- 32 x 3/8 (SEMS) ...... sy 1 All
27 100080 Washer: = #1872 Srruia e et AT sy 1 All
28 61650 Condensers /g srnn s A e Sha 1 All
29 62363 Breaker ABSY ... vieie e o ‘il e e P 1 All
30 54184 Winer © on ek cE e e e raalrt 1 All
31 62361 Box.— Breaker . v« v vn AR L Y 1 All
32 67051 Seall—tBreaker box /o0l Lol SUEr e e : 1 F,G,H,I
33 110623 Serew - HexthdiB=~32 X 1/ forisbn et v 2 All
34 100955 I H B B S N it abvs st (e i e 1 All
35 62261A Housing —=Pump - o o v s . TP 1 All
36 62262 Cap - Housing . . ..... 1 All
37 62266 Plunger —Pump v i s : G e e 1 All
38 101056 N RInp: AR L VST e SR s TR S 1 All
39 66687 SHPINE Rt s 3 R e e S e Tt ey 1 All
40 62230 Gasket - Pumpl | venvnl o ek daa i ne i ; 1 All
41 62909 Naly s Skl eyl 0 L : 1 All
42 110291 Screw - Pan hd 10-24 x 2- 5/8 ....... ik e 1 All
43 63072 Cover -Qil tank ..... ‘1 SRR AU e Ry 1 All
44 62116 askel SR gvapd et aamtns He R e SRt T 1 All
45 5T129A Cap -0l tank: " s s s vl Bk e 1 All
46 101148 HOUFRING Qulis i vl oh dodss TG STt e e : 1 All
47 62123B Hoge Assy — ORIl ol isisun oy s i i it 1 All
48 51506 L ESCTeeN = HOBE vl v e i ASrE R TeR R 1 All
49 110333 Serew -Oval hd 8-32x1/2 . ...... PR A 3 All
50 62274 Gasket - Pulse pump ........ S Tl ; 1 All
51 83134 2 Pump Assy - Pulse .......... P 1 All
52 60260A « PistolZAEsy '~ Pump . sals sl ot van oy 1 All
53 104159 L HONERInpT L Frs i gt Sa i S 1 A,B,C,D,E

(This list continued on page 18)
17



MODEL

2-10

Figure 9. Powerhead Assembly (Cont.)

*See Service Bulletin No. 1464.

Item Part Units Per Usable on

No. Number Description Assy Code
104001 OE R e L bl e TR e 1 F,G,H,I

54 60263 S Ring = PumpipiSton: & s i i et sosens Vi 1 All

55 60937 sewashers=tTeflon  Jitl e iilanall bl ol 1 All

56 60259 v Opringi= Piston 0l er: ..o s o risge. roeis el siae se 1 All

57 62227 . Sleeve - Oiler adjustment ............. 1 All

58 110386 . Screw-Hexhd8-32x1 ........ S s 1 All

59 100251 aENubt=Hexr 8=32vSenl o or st S it araarsa e Nl 1 All

60 63858 . Cover - Qutlet valve R R R L 1 All

61 106104 S 8 A5 5 h iy [ SRR PR S AT de Aoy ok oy o 1 All

62 62885A + opring: - Qutlet valve: o o s 1 All

63 102809 e Ball e et e iy e b A 1 All

64 83128 By Assy = Pump iy, o e e e et e 1 All

65 62065 Bolt —Barmounting s e v s e i e 2 All

66 67908 Crankcase ASSy .. ........0.. e oy e o p 1 A,B,C,D,E
67250 Erankcage Agay i i i eR et 1 F,G,H,I

67 62105 . Screw Assy - Sealing ;v siain e enamin e 4 All

68 62842 o Washer =:8ealing 757 [ L il il d o Ak 4 All

69 110288 . Screw - Hex hd 8-32 x 3/4 (SEMS) (2 used on. 3 A,B,C,D,E,F,H

codes G and I)
70 100010 . Pin - Cotter ..... TR e : 1 All
71 83166 . Valve - Compression release (not mclucled 1 F,G,H,I
with Crankcase Assy 67908)

T2 110618 Screw - Hex hd 8-32 x1-3/8 ........... 1 AB,C,D,E,F,H
110491 Screw Hex hd 8-32 x1-5/8 ........ A, 2 G,I

T3 61649 Rins=iPistonii st s o e i e 1 All

74 69212 Piston Assy ...... s R P T R T 1 All

75 62814 SRIne:SettiPigtony L . e e 1 All

76 103512 . Bearing - Needle ........ M i S ey e 2 All

77 65401 Connecting ROd ASSY « v ¢ vv v v vt v oot oo 1 All

78 61627A o Screw = Skthd B23B 103 e s wiaa 2 All

79 63225 . Roller - Needle (Setof 20) ............ 1 All

80 65746 OlliSeal 5 v R o s ESL bR e s 1 All

81 63464 Ring - Snap ...... ; 1 All

82 63429B Bearine s iBal] s e b P 1 All

83 657417 o N L e e e A e s e IR e it S 1 All

84 104357 Bearing = Needle . ol i sk bl amas) el 1 All

85 *63336 Cranksghaft:@ e shv e R T 1 All

18

Figure 10. Power-Sharp System

S,



Figure 10. Power-Sharp System

MODEL
2-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 2-10, 2-10A & 2-10PS Usable on Code
Model 2-10 2-10 2-10 2-10 2-10 2-10A . 2-10A 2-10PS 2-10PS
Letter A B C D E F G H |
Serial Up to |[54001 to | 115001 and up Prefixed | Prefixed | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 54001 115001 | Without Prefix 1- 2- 10- 12- 10- 11-
1 66307 Plates=iBaseiit:, o 0 MM M A D o 5 1 H,I
67928 Sharpener Assy ........ Tl S e 1 H,I
2 105027 vo8crew = Tr hdB8-82 X T/168 . . v v iiin vion b 1 H,I
3 66075 syBrasket SiApmy sl s s L 1 H,I
4 110497 Screw - Fil hd10-32x3/4 . ......0c'u.n 1 H,I
5 105661 Pin -Roll 1/8x3/8 ..... AR T W s e 1 H,I
6 103127 Pin —RoI1/B % 1/20 1 ol v oo SR B e 1 H,I
i 105651 . Pin - Roll 1/8 x 11/16 ... .. VitwaTier b e e A 1 H,I
8 67878 . Shaft - Locking ..... e S Y b, 1 H,I
9 67879 « Ring = Retaining " ..., cow e oo ey O e 1 H,I
10 67881 + Washer ~Felt ........ et T A R ] s 1 H,I
11 110492 vooeTew — FLhd 8-820% 6 /16, s cionn v 1 H,I
12 67648 sestonesAsgy U Lse i Lt L NP 1 H,I
13 67882 . Arm - Sharpener .......... L TR 1 H,I
14 66068 or BETAPEr = DITt | L b v v e e ) 1 H,I
15 105607 SO L e - SRR RS o e RS oA 1 H,I
16 66070 SENPINGSCATIME e e e e sl 1 H,I
17 67886 < Bage LuliEe. L T L A e 5 1 H,I
18 67523 Label - Grinder adjustment . ........... 1 H,I
Accessories
Item Part Units Per Usable on
No. Number Description Assy Code
83434 Manual - Owner's
62827 Wrench - Screwdriver
63746 Scrench
63341A Kit - Spike
65325 Baffle - Spark arrester
69058 Kit - Wrap-around frame
65712 Guide - Timing
63432 Spark Plug - AC CS 42T
65778 Spark Plug - AC CS 41T
69210 Piston Assy - 0.020 in. oversize
62813 . Ring Set - Piston 0.020 in. oversize
103512 . Bearing - Needle (2)
& 69211 Piston Assy - 0.030 in. oversize
62812 Ring Set - Piston 0.030 in. oversize
103512 . Bearing - Needle (2)

&

19



